\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:41:01 PM Sep 26, 2013 e
Center Freq 10.100000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S
Mkr1 10.424 9 GHz Auto Tune
Ref 10.00 dBm -44.391 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
10.100000000 GHz

StartFreq
9.700000000 GHz

Stop Freq
10.500000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 9.7000 GHz Stop 10.5000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:41:13 PM Sep 26, 2013 e
Center Freq 10.900000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 10.606 0 GHz Auto Tune
-43.841 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

10.900000000 GHz

StartFreq
10.500000000 GHz

Stop Freq
11.300000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 10.5000 GHz Stop 11.3000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:41:25 PM Sep 26, 2013 e
Center Freq 11.700000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB oer R
Mkr1 11.738 6 GHz Auto Tune
-42.148 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
11.700000000 GHz

StartFreq
11.300000000 GHz

Stop Freq
12.100000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 11.3000 GHz Stop 12.1000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:41:37 PM Sep 26, 2013 e
Center Freq 12.500000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 12.540 9 GHz Auto Tune
-42.253 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

12.500000000 GHz

StartFreq
12.100000000 GHz

Stop Freq
12.900000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 12.1000 GHz Stop 12.9000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:41:51 PM Sep 26, 2013 e
Center Freq 13.300000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S
Mkr1 13.618 4 GHz Auto Tune
Ref 10.00 dBm -41.059 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
13.300000000 GHz

StartFreq
12.900000000 GHz

Stop Freq
13.700000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 12.9000 GHz Stop 13.7000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:42:03 PM Sep 26, 2013 e
Center Freq 14.100000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S
Mkr1 14.229 6 GHz Auto Tune
Ref 10.00 dBm -41.178 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
14.100000000 GHz

StartFreq
13.700000000 GHz

Stop Freq
14.500000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 13.7000 GHz Stop 14.5000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:42:15 PM Sep 26, 2013 e
Center Freq 14.900000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S
Mkr1 15.157 0 GHz Auto Tune
Ref 10.00 dBm -39.702 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
14.900000000 GHz

StartFreq
14.500000000 GHz

Stop Freq
15.300000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 14.5000 GHz Stop 15.3000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:42:27 PM Sep 26, 2013 e
Center Freq 15.700000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 16.012 7 GHz Auto Tune
-38.831 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

15.700000000 GHz

StartFreq
15.300000000 GHz

Stop Freq
16.100000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 15.3000 GHz Stop 16.1000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

A e SENSE:INT ALIGN AUTO 05:42:40 PM Sen 26, 2013 e
Center Freq 16.500000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 16.775 4 GHz Auto Tune
-37.549 dBm

IFGain:Low

Trace 1 Pags
Center Freq

16.500000000 GHz

StartFreq
16.100000000 GHz

Stop Freq
16.900000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 16.1000 GHz Stop 16.9000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

A e SENSE:INT ALIGN AUTO 05:42:54 PM Sen 26, 2013 e
Center Freq 17.300000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S
MKkr1 16.948 2 GHz Auto Tune
Ref 10.00 dBm -37.746 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
17.300000000 GHz

StartFreq
16.900000000 GHz

Stop Freq
17.700000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 16.9000 GHz Stop 17.7000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:43:07 PM Sep 26, 2013 e
Center Freq 18.100000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 18.045 3 GHz Auto Tune
-38.445 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

18.100000000 GHz

StartFreq
17.700000000 GHz

Stop Freq
18.500000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 17.7000 GHz Stop 18.5000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:43:20 PM Sep 26, 2013 e
Center Freq 18.900000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB oer R
Mkr1 19.072 1 GHz Auto Tune
-36.698 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
18.900000000 GHz

StartFreq
18.500000000 GHz

Stop Freq
19.300000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 18.5000 GHz Stop 19.3000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:43:33 PM Sep 26, 2013 e
Center Freq 19.700000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB oer R
Mkr1 19.954 2 GHz Auto Tune
-36.313 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
19.700000000 GHz

StartFreq
19.300000000 GHz

1 Stop Freq
| I I 20.100000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 19.3000 GHz Stop 20.1000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

A e SENSE:INT ALIGN AUTO 05:43:47 PM Sen 26, 2013 e
Center Freq 20.500000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB oer R
Mkr1 20.855 9 GHz Auto Tune
-36.025 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
20.500000000 GHz

StartFreq
20.100000000 GHz

Stop Freq
20.900000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 20.1000 GHz Stop 20.9000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

A e SENSE:INT ALIGN AUTO 05:44:01 PM Sen 26, 2013 e
Center Freq 21.300000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 21.687 6 GHz Auto Tune
-33.767 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

21.300000000 GHz

StartFreq
20.900000000 GHz

Stop Freq
21.700000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 20.9000 GHz Stop 21.7000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

A e SENSE:INT ALIGN AUTO 05:44:15 PM Sen 26, 2013 e
Center Freq 22.100000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S
Mkr1 21.836 6 GHz Auto Tune
Ref 10.00 dBm -33.385 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
22.100000000 GHz

StartFreq
21.700000000 GHz

Stop Freq
22.500000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 21.7000 GHz Stop 22.5000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

A e SENSE:INT ALIGN AUTO [05:44:29 PM Sen 26, 2013 e
Center Freq 22.900000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 23.279 7 GHz Auto Tune
-33.310 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

22.900000000 GHz

StartFreq
225600000000 GHz

Stop Freq
23.300000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 22.5000 GHz Stop 23.3000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

A e SENSE:INT ALIGN AUTO [05:44:43 PM Sen 26, 2013 e
Center Freq 23.700000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S
Mkr1 24.091 5 GHz Auto Tune
Ref 10.00 dBm -31.375 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
23.700000000 GHz

StartFreq
23.300000000 GHz

Stop Freq
24.100000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 23.3000 GHz Stop 24.1000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

BT e CORREC SEMSE:INT BLIGH AUTO 05:44:57 PM Sep 26, 2013 o
Center Freq 24.500000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S
Mkr1 24.751 5 GHz Auto Tune
Ref 10.00 dBm -30.299 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
24.500000000 GHz

StartFreq
24.100000000 GHz

—
s —————— T
24.900000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 24.1000 GHz Stop 24.9000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS

Report No: SYBH(R)01075232EB-2 Huawei Proprietary and Confidential Page 94 of 147
Copyright © Huawei Technologies Co., Ltd.



\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:45:11 PM Sep 26, 2013 e
Center Freq 25.300000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S
MKkr1 25.559 0 GHz Auto Tune
Ref 10.00 dBm 28 641 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
25.300000000 GHz

StartFreq
24.900000000 GHz

Stop Freq
25.700000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 24.9000 GHz Stop 25.7000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

BT e CORREC SEMSE:INT BLIGN AUTO 05:45:26 PM Sap 26, 2013

Center Freq 26.100000000 GHz Avg Type: Log-Pwr BIEnuEnEY
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

PASS IFGain:Low #Atten: 20 dB o7 G

Mkr1 25.857 4 GHz Auto Tune
Ref 10.00 dBm 28.092 dBm

Trace 1 Pass

Center Freq
26.100000000 GHz

StartFreq
25.700000000 GHz

Stop Freq
26.500000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 25.7000 GHz Stop 26.5000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS

2.3 TX-T

2.3.1 Pref
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT? (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE! IC: 6369A-EBAT?2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA
[ RL RF B0 | | SEMSE:EXT ALIGHN AUTOD 01:12:26PM Oct 30, 2013
Center Freq 2.474995000 GHz . Avg Type: Log-Pwr '
PNO: Wide -—»— Trig:Free Run Avg|Hold: 15001500
IFGain:Low Atten: 8 dB

Mkr1 2.474 727 70 GHz
Ref Offset 22.2 dB
E?: dBidiv Rgf Zg.eoo dBm -4.412 dBm

I
N
e
BN
I
N
BN
BN
I
N

Start 2.473780 GHz Stop 2.476210 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.00 ms (601 pts)
E STATUS

23.2 Puw
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

SEMSE:EXT BLIGHN AUTD 01:12;40PM Oct 20, 2013 £
Center Freq 79.500 kHz Avg Type: Log-Pwr - L
PNO: Wide —»— Ttig: Free Run Avg|Held: 50150

#Atten: 6 dB o7 G
Mkr1 11.585 kHz Auto Tune
Ref -4.00 dBm -55.241 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 3.0 kHz Sweep 135 ms (601 pts)

= sTaTUs { DC Coupled
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

BT E e e ] SEMSE:EXT BLIGN AUTO 01:12:59PM Oct 30, 2013 =
Center Freq 15. 0?5000 MHz Avg Type: Log-Pwr : LHUECY
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB

PASS IFGain:Low

Mkr1 150 kHz Auto Tune
Ref 10.00 dBm -43.274 dBm

Tracg 1 Pass
Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (3001 pts)

= sTATUS 1 DC Coupled
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

SO& A CORREC SEMSE:EXT BLIGN AUTO 01:13:08PM Oct 30, 2013 =
Center Freq 430.000000 MHz Avg Type: Log-Pwr : LHUECY
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

PASS IFGain:Low #Atten: 20 dB

Mkr1 192.0 MHz Auto Tune
 Ref 1000 dBm -48.082 dBm

Trade 1 Pass
Center Freq

430.000000 MHz

StartFreq
30.000000 MHz

Stop Freq
§30.000000 MHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 830.0 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO 01:13:18 PM Oct 30, 2013 e
Center Freq 1.230000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 1.580 1 GHz |
Ref 10. -49.342 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
1.230000000 GHz

StartFreq
§30.000000 MHz

Stop Freq
1.630000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 830.0 MHz Stop 1.6300 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO D01:13:26 PM Oct 30, 2013 e
Center Freq 1.965000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 2.264 0 GHz Auto Tune
-47.549 dBm

PASS IFGain:Low

Center Freq
1.965000000 GHz

StartFreq
1.630000000 GHz

Stop Freq
2.300000000 GHz

CF Step
67.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 1.6300 GHz Stop 2.3000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 64.3 ms (6701 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

. 8o CORREC SEMSE:EXT BLIGN AUTD 01:13:40PM Oct 30, 2013 o
Center Freq 2.400000000 GHz Avg Type: Log-Pwr : Hu=ney
PNO: Fast —»— Trig:Free Run Avg|Hold: 300/300

#Atten: 20 dB cer S

Mkr1 2.475 25 GHz Auto Tune
-5.513 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

2.400000000 GHz

StartFreq
2.300000000 GHz

Stop Freq
2.500000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 2.3000 GHz Stop 2.5000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 19.2 ms (4001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO D01:13:49 PM Oct 30, 2013 e
Center Freq 2.900000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 3.125 4 GHz Auto Tune
Ref 10.00 dB 46.035 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
2.900000000 GHz

StartFreq
2.500000000 GHz

Stop Freq
3.300000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 2.5000 GHz Stop 3.3000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO D01:14:01 PM Oct 30, 2013 e
Center Freq 3.700000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 3.693 9 GHz Auto Tune
Ref 10.00 dBm 44,675 dBm

Trage| 1 Pass

PASS IFGain:Low

Center Freq
3.700000000 GHz

StartFreq
3.300000000 GHz

Stop Freq
4.100000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 3.3000 GHz Stop 4.1000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

SERSE:EXT ALIGNAUTO D01:14:12 PM Oct 30, 2013 e
Center Freq 4.500000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 4.749 2 GHz Auto Tune
-45.492 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

4.500000000 GHz

StartFreq
4.100000000 GHz

Stop Freq
4.900000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 4.1000 GHz Stop 4.9000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS

Report No: SYBH(R)01075232EB-2 Huawei Proprietary and Confidential Page 106 of 147
Copyright © Huawei Technologies Co., Ltd.



\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO D01:14:23 PM Oct 30, 2013 e
Center Freq 5.300000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 4.951 0 GHz Auto Tune
-41.054 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

5.300000000 GHz

StartFreq
4.900000000 GHz

Stop Freq
5.700000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 4.9000 GHz Stop 5.7000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO D1:14:34 PM Oct 30, 2013 e
Center Freq 6.100000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 6.346 8 GHz Auto Tune
Ref 10.00 dBm _45.075 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
6.100000000 GHz

StartFreq
5.700000000 GHz

Stop Freq
6.500000000 GHz

CF Step
80.000000 MHz
Auto Man

WMWWMMMMWMWM

Freq Offset
0 Hz

Start 5.7000 GHz Stop 6.5000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS

Report No: SYBH(R)01075232EB-2 Huawei Proprietary and Confidential Page 108 of 147
Copyright © Huawei Technologies Co., Ltd.



\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO D1:14:45 PM Oct 30, 2013 e
Center Freq 6.900000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 7.148 7 GHz Auto Tune
Ref 10.00 dBm _45.436 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
6.900000000 GHz

StartFreq
6.500000000 GHz

Stop Freq
7.300000000 GHz

1
mwwmwmwmwm crstep
80.000000 MHz

Auto Man

Freq Offset
0 Hz

Start 6.5000 GHz Stop 7.3000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO D1:14:56 PM Oct 30, 2013 e
Center Freq 7.700000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 7.490 4 GHz Auto Tune
-44.873 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

7.700000000 GHz

StartFreq
7.300000000 GHz

Stop Freq
8.100000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 7.3000 GHz Stop 8.1000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO 01:15:07 PM Oct 30, 2013 e
Center Freq 8.500000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 8.310 6 GHz Auto Tune
-45.877 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

8.500000000 GHz

StartFreq
8.100000000 GHz

Stop Freq
8.900000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 8.1000 GHz Stop 8.9000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO 01:15:19 PM Oct 30, 2013 e
Center Freq 9.300000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 9.448 8 GHz Auto Tune
-45.427 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

9.300000000 GHz

StartFreq
8.900000000 GHz

Stop Freq
9.700000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 8.9000 GHz Stop 9.7000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO 01:15:32 PM Oct 30, 2013 e
Center Freq 10.100000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 10.474 9 GHz Auto Tune
Ref 10.00 dBm 44 858 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
10.100000000 GHz

StartFreq
9.700000000 GHz

Stop Freq
10.500000000 GHz

1
MWWWMMWWWWWMMW CF Step
80.000000 MHz

Auto Man

Freq Offset
0 Hz

Start 9.7000 GHz Stop 10.5000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS

Report No: SYBH(R)01075232EB-2 Huawei Proprietary and Confidential Page 113 of 147
Copyright © Huawei Technologies Co., Ltd.



\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO D1:15:44 PM Oct 30, 2013 e
Center Freq 10.900000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 11.044 6 GHz Auto Tune
-44.020 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

10.900000000 GHz

StartFreq
10.500000000 GHz

Stop Freq
11.300000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 10.5000 GHz Stop 11.3000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS

Report No: SYBH(R)01075232EB-2 Huawei Proprietary and Confidential Page 114 of 147
Copyright © Huawei Technologies Co., Ltd.



\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO D01:15:56 PM Oct 30, 2013 e
Center Freq 11.700000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB oer R
Mkr1 11.859 5 GHz Auto Tune
-43.610 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
11.700000000 GHz

StartFreq
11.300000000 GHz

Stop Freq
12.100000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 11.3000 GHz Stop 12.1000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS

Report No: SYBH(R)01075232EB-2 Huawei Proprietary and Confidential Page 115 of 147
Copyright © Huawei Technologies Co., Ltd.



\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO D01:16:08 PM Oct 30, 2013 e
Center Freq 12.500000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 12.626 4 GHz Auto Tune
-43.158 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

12.500000000 GHz

StartFreq
12.100000000 GHz

Stop Freq
12.900000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 12.1000 GHz Stop 12.9000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO D01:16:20 PM Oct 30, 2013 e
Center Freq 13.300000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 13.636 9 GHz Auto Tune
Ref 10.00 dBm -42.838 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
13.300000000 GHz

StartFreq
12.900000000 GHz

Stop Freq
1 13.700000000 GHz
mwwmmmmmwwmwm CFStep

80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 12.9000 GHz Stop 13.7000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

. 5 CORREC SEMSEEXT ALIGMN 8JTD 01:16:32 P Oct 30, 2013 s
Center Freq 14.100000000 GHz Avg Type: Log-Pwr NEEE ALY
PNO: Fast —»— T1trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB . CPPPP

Mkr1 13.769 3 GHz Auto Tune
Ref 10.00 dBm 41.595 dBm

Trace 1 Pass

PASS IFGain:Low

CenterFreq
14.100000000 GHz

StartFreq
13.700000000 GHz

Stop Freq
14.500000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 13.7000 GHz Stop 14.5000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO D1:16:44 PM Oct 30, 2013 e
Center Freq 14.900000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S
Mkr1 15.266 5 GHz Auto Tune
Ref 10.00 dBm -39.760 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
14.900000000 GHz

StartFreq
14.500000000 GHz

Stop Freq
15.300000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 14.5000 GHz Stop 15.3000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO D01:16:56 PM Oct 30, 2013 e
Center Freq 15.700000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 15.808 2 GHz Auto Tune
-39.595 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

15.700000000 GHz

StartFreq
15.300000000 GHz

Stop Freq
16.100000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 15.3000 GHz Stop 16.1000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO 01:17:09 PM Oct 30, 2013 e
Center Freq 16.500000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 16.431 9 GHz Auto Tune
-38.988 dBm

IFGain:Low

Trace 1 Pags
Center Freq

16.500000000 GHz

StartFreq
16.100000000 GHz

Stop Freq
16.900000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 16.1000 GHz Stop 16.9000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO D01:17:23 PM Oct 30, 2013 e
Center Freq 17.300000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S
Mkr1 16.939 5 GHz Auto Tune
Ref 10.00 dBm -39.329 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
17.300000000 GHz

StartFreq
16.900000000 GHz

Stop Freq
17.700000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 16.9000 GHz Stop 17.7000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO D01:17:45 PM Oct 30, 2013 e
Center Freq 18.100000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 17.946 8 GHz Auto Tune
-39.876 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

18.100000000 GHz

StartFreq
17.700000000 GHz

Stop Freq
18.500000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 17.7000 GHz Stop 18.5000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO 01:17:58 PM Oct 30, 2013 e
Center Freq 18.900000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB oer R
Mkr1 19.075 1 GHz Auto Tune
-37.810 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
18.900000000 GHz

StartFreq
18.500000000 GHz

Stop Freq
19.300000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 18.5000 GHz Stop 19.3000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO D01:18:12 PM Oct 30, 2013 e
Center Freq 19.700000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB oer R
Mkr1 19.453 8 GHz Auto Tune
-38.085 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
19.700000000 GHz

StartFreq
19.300000000 GHz

Stop Freq

1
: 20.100000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 19.3000 GHz Stop 20.1000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO D01:18:25 PM Oct 30, 2013 e
Center Freq 20.500000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB oer R
Mkr1 20.825 5 GHz Auto Tune
-37.139 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
20.500000000 GHz

StartFreq
20.100000000 GHz

Stop Freq
20.900000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 20.1000 GHz Stop 20.9000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO 01:15:39 PM Oct 30, 2013 e
Center Freq 21.300000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 21.342 8 GHz Auto Tune
-35.524 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

21.300000000 GHz

StartFreq
20.900000000 GHz

Stop Freq
21.700000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 20.9000 GHz Stop 21.7000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO D01:18:56 PM Oct 30, 2013 e
Center Freq 22.100000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S
Mkr1 21.854 3 GHz Auto Tune
Ref 10.00 dBm -35.358 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
22.100000000 GHz

StartFreq
21.700000000 GHz

Stop Freq
22.500000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 21.7000 GHz Stop 22.5000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO 01:19:10 PM Oct 30, 2013 e
Center Freq 22.900000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 23.293 7 GHz Auto Tune
-35.107 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

22.900000000 GHz

StartFreq
225600000000 GHz

Stop Freq
23.300000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 22.5000 GHz Stop 23.3000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO D01:19:24 PM Oct 30, 2013 e
Center Freq 23.700000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S
Mkr1 23.984 7 GHz Auto Tune
Ref 10.00 dBm -34.058 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
23.700000000 GHz

StartFreq
23.300000000 GHz

Stop Freq
24.100000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 23.3000 GHz Stop 24.1000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO 01:19:38 PM Oct 30, 2013 e
Center Freq 24.500000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S
Mkr1 24.684 5 GHz Auto Tune
Ref 10.00 dBm 32 516 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
24.500000000 GHz

StartFreq
24.100000000 GHz

1
Stop Freq
24.900000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 24.1000 GHz Stop 24.9000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO D01:19:52 PM Oct 30, 2013 e
Center Freq 25.300000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S
Mkr1 25.464 0 GHz Auto Tune
Ref 10.00 dBm -30.251 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
25.300000000 GHz

StartFreq
24.900000000 GHz

T
' lll ; "||| ” | | ' ” ”mm““ : ll Stop Freq
25.700000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 24.9000 GHz Stop 25.7000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:EXT ALIGNAUTO 01:20:07 PM Oct 30, 2013 e
Center Freq 26.100000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S
MKr1 26.005 6 GHz Auto Tune
Ref 10.00 dBm -30.815 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
26.100000000 GHz

StartFreq
25.700000000 GHz

T Tt e e
| | | || ||| ' ||’ | || : l “ | Stop Freq
26.500000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 25.7000 GHz Stop 26.5000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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«" RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F : .
S CC 1D QISEBAT? (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F): Security Level:
HUAWE!  IC: 6369A-EBAT? (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Annex F: Unwanted Emissions into
Restricted Frequency Bands
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

The whole testing range is divided into several parts according to the test site settings for radiated
measurement, which are:

- Test range of “30 MHz to 1 GHZ”,

- Test range of “1 GHz to 3 GHZz”,

- Test range of “3 GHz to 18 GHZz", and

- Test range of “18 GHz to 26.5 GHZ".

According to FCC KDB 558074, the limit for antenna-port conducted measurement may be converted by

the formula of “Plim [dBm] = Elim [dBuV/m] + 20 x Ig(d [m]) — 104.8 [dB] — G [dBi] — factor [dB]”, where:

- “Plim” denotes the antenna-port conducted limit,

- “Elim” denotes the electric field strength limit,

- “d” denotes the measurement distance for radiated measurement,

- “G” denotes the antenna gain (max per port), or 2 dBi, whichever is greater, and

- “factor” denotes the factor to model worst-case ground reflections, that is 6.0 dB for emissions < 30
MHz, 4.7 dB for emissions > 30 MHz and < 1000 MHz, and 0.0 dB for emissions > 1000 MHz.

The measurement contains two steps:
- For the measurement below 1 GHz:

(Step 1): Pre-measurement with Peak detector and CISPR Quasi-peak limit;

(Step 2): if needed, measurement with CISPR Quasi-peak detector and limit based on the Step 1.
- For the measurement above 1 GHz:

(Step 1): measurement with Average detector and Average limit;

(Step 2): measurement with Peak detector and Peak limit.

The measurement of unwanted emissions at the edge of the authorized frequency bands can be
complicated by the leakage of RF energy from the fundamental emission into the RBW passband. For
measurements at the band edges, a narrower RBW is used within the first 1 MHz beyond the fundamental
emissions (in this Annex it refers to the range 2483.5 MHz to 2484.5 MHZz) and the measured energy is
subsequently integrated over the appropriate reference bandwidth (i.e. 1 MHz).

In the result table, the “< Limit” denotes that “Not found obvious spikes or see marked spikes on plots and
listed emissions records”.

1 Result Table

Test Range EUT Conf. Emissions Verdict

30 MHz to 1 GHz Worst Case (TX-B) < Limit Pass

1 GHzto 3 GHz TX-B < Limit Pass
TX-M < Limit Pass
TX-T < Limit Pass

3 GHz to 18 GHz TX-B < Limit Pass
TX-M < Limit Pass
TX-T < Limit Pass
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” RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F
e FCC ID: QISEBAT? (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F);
HUAWEI  IC: 6369A-EBAT?2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F)

Security Level:
Public

Test Range

EUT Conf. Emissions

Verdict

18 GHz to 26.5 GHz

Worst Case (TX-B) < Limit

Pass
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAwel IC: 6369A-EBAT?2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

1 Result Plot
1.1 Test range of “30 MHz to 1 GHz”

1.1.1 Worst Case (TX-B)

Level [ dBE / m ]
5 O [
a o [ : 1
]
3 0 VA jrenede ‘v
2 o TN 1 m//x \ A TN U GRS SR, il
AW T A VR e Y “
SO ™ S O RN 7 O N 1Ogrﬂequency20[OHh;] = O O ™M S O O™ 7 O O RN T
MEASUREMENT RESULT: "R13102801_fin"
2013-10-28 9:23
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuVv/m dB cm deg
78.240000 6.30 -17.6 40.0 33.7 QP 100.0 87.00 VERTICAL
112.680000 25.70 -141 43.5 17.8 QP 100.0 198.00 VERTICAL
1.2 Test range of “1 GHz to 3 GHz”
121 TX-B
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RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F
FCC ID: QISEBAT? (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F);
HUAWEI  IC: 6369A-EBAT?2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F)

Security Level:
Public

1207
1107
2.404500000 GHz
96.845 dBuvV/m
1001 ¥
] 2.405000000 GHz
e 901 94.553 dBuv/m
>
>
m
S 80
£
@ ........................... O S -
Q
= 701
601
501
40 + + + + + + + + 1
2000 2200 2400 2600 2800 3000
Frequency in MHz
NOTE: Only the ranges near the fundamental frequency are listed.
122 TX-M
1207
1107
2.439500000 GHz
100y ¥95. 98 dBUV/m
901 2.440000000 GHz
£ 93/093 dBUV/m
S
>
m
S 80
£
@ ........................... O S -
Q
= 701
601
501
40 + + + + + + + + 1
2000 2200 2400 2600 2800 3000
Frequency in MHz

NOTE: Only the ranges near the fundamental frequency are listed.
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g% RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F s ity Level:
FCC ID: QISEBAT2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); ecurity Level.

HUAWE!  IC: 6369A-EBAT?2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public
1.23 TX-T
120
1101
2.475500000 GHz
1001 95.088 dBuV/m
2.475000000 GHz
£ 901 92.768 dBUV/m
S
=}
m
T 801
£
g ........................... N A SO -
Q
- 701
601
501
40 + + + + + + + + + 1
2000 2200 2400 2600 2800 3000
Frequency in MHz

NOTE: Only the ranges near the fundamental frequency are listed.
1.3 Test range of “3 GHz to 18 GHz”

131 TX-B
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g@ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F

FCC ID: QISEBAT2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F);

Security Level:

HUAWEI IC: 6369A-EBAT2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

1007

901

801

707

6011

501 52.049 dBUV/m

Level in dBuV/m

307

201

101

4.809750000 GHz

V

401 4,810000000 GHz
46.614 dBUV/m

5G

6 7

8

Frequency in Hz

10G 18G

132 TX-M

1007

901

801

707

6011

501

401

Level in dBuV/m

307

201

101

4.880000000 GHz \4
51.579 dBUV/m v

4.880000000 GHz
46.140 dBuV/m

4000 4200

4400

Frequency in MHz

4600

4800 5000

NOTE: Only the ranges near the harmonic frequency are listed.
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g% RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F s ity Level:
FCC ID: QISEBAT2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); ecurity Level.

HUAWEI IC: 6369A-EBAT2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

133 TX-T

1007
901
801

707

6011

50 4.959750000GHz W
50476 dBuVIm

Level in dBuV/m

40 4.960000000 GHz
45.102 dBuv/m

307
201

101

4000 4200 4400 4600 4800 5000

Frequency in MHz

NOTE: Only the ranges near the harmonic frequency are listed.
1.4 Test range of “18 GHz to 26.5 GHz”
1.4.1 Worst Case (TX-B)

(No obvious emissions found)
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su RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
- FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC: 6369A-EBAT2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Annex G: AC Power Line Conducted
Emissions
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RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT? (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC: 6369A-EBAT? (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

(Not applicable for EUT that is not AC powered.)
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Q” RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
$ e FCC ID: QISEBAT? (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC: 6369A-EBAT? (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Annex H: Photos of Test Setups
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RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); X Yy .
HUAWE!  IC: 6369A-EBAT?2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

1 Test Setup 2

1.1 Measurement Setup below 1 GHz

1.2 Measurement Setup above 1 GHz
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RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F
FCC ID: QISEBAT? (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F);
HUAWEI  IC: 6369A-EBAT?2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F)

Security Level:
Public
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RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT? (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC: 6369A-EBAT? (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

2 Test Setup 3

(Not applicable)

END
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